IN=Y Ty

LSZ_B891 : PARTS BOOK
: TEILEKATALOG

LIVRE DES PIECES

LIBRO DE REFERENCIA DE PIEZAS

1R ARREREXY I V>
1A ARRER XY BERT)) I 22

SINGLE NEEDLE UNISON FEED LOCK STITCHER
SINGLE NEEDLE UNISON FEED LOCK STITCHER WITH THREAD TRIMMER

EINNADEL-STEPPSTICHMASCHINE MIT DREIFACHTRANSPORT
EINNADEL-STEPPSTICHMASCHINE MIT DREIFACHTRANSPORT UND
FADENABSCHNEIDER

PIQUEUSE POINT NOUE - 1 AIGUILLE - TRIF’LE ENTRAINEMENT
PIQUEUSE POINT NOUE - 1 AIGUILLE - TRIPLE ENTRAINEMENT COUPE-FILS

UNA AGUJA TRIPLE ARRASTRE
UNA AGUJA TRIPLE ARRASTRE CON CORTAHILOS




A % » % — K/ Standard S48 1 7 Thread trimmer

BROTHER INDUSTRIES, LTD. BROTHER INDUSTRIES, LTD.

e LS2-B891-005 o  LS2-B891-705

MADE IN JAPAN MADE IN JAPAN




IN—Y Ty I ZFBICE LT

1. COXE. 1998F580DF — 2L EIVTHERENEHDTT,

2. BRI FEL LICHEIEE I N3 BEFHNET,

3. MBMTHIRT AR, I TBRTRLTSBYET,

= /4

ALEEBR 1 Q. Z 8- THBR ............... 25
B. E®REMR ... ...l 5 R.¥EEBEE®R ..o 27
C. E#EFRAFR ..., 7 S.REBME ...l 29
D.$TREIEEIRA®R .................. 7 T.REXBFR ... y 29
E.HIBEFE ... 9 U. REIVER(705) .............. 31
FOaRUBE®R ... 11 V.RIAFRMR .. 33
G. T EFBMR ................. 13 W. X1y FER(-705) ....... 35
H.OSEBE e 15 X.FEAA v FER(T05) ... 35
). XEFREERR(705) ........ 15 Y. ZERFR(T05) ... 37
K. EX0BHR ..o 17 AA . HI7VF21I—2@ER .
L OEUSMEMR 19 Y - 37
M. 5 SBE 21 7. fTEERRMR 39
N7 4 2 1y 4 BUE (705) ..... ’1 Wa. . BESANN i 41
b hHeEa 3 TEE ... 23 = | 42



ii

I o -

L

z =

",

Notes for using this parts book

. This book is applicable to sewing machines which have the same plate number

as shown on the cover of this book (or correction sheet).

. This book was prepared based on information available in May 1998,
. Parts are subject to changes in design without prior notice.
. Parts supplied as compiete assemblies are circled by a dotted line +____!.

o ————
1

CONTENTS
. Machinebody ....................... 1 Q. Vertical shaft and lower shaft
. Upper shaft mechanism .............. 5 mechanism ... ... ... o .., 25
. Upper shaft and thread take-up R. Lubrication .................... ... 27
mechanism .......... ... ... ... 7 5. Bobbin winder mechanism ............ 29
. Needle bar rocking mechanism ........ 7 T. Tension release mechani_sm ........... 29
. Presser foot mechanism .............. 9 U. Thread trimmer mechanisrﬁ (-705) ..... 31
. Feed mechanism  .....c.o.oveeenen... 11 V. Thread tension ............. . ..... ... 33
. Presser foot lifter mechanism .......... 13 W . Knee switch mechanism (-705) ......... 35
. Quick reverse mechanism ............. 15 X. Manual switch mechanism (-705) ...... 35
. Alternating presser foot lifter ' Y . Air pressure mechanism (-705) ......... 37
mechanism (705) ....oovvenneeeeenn > AA . Presser foot actuator mechanism
. Upper feed mechanism ............... 17 (-705) ... 37
. Feed shaft mechanism ................ 19 Z. ACCESSOMI®S .................iveee.... 39
. Gaugeparts ................ ... 21 Wa. Warninglabels .................. 41
. Quick reverse mechanism (-705) ....... 21 INAEX vt e e 42
. Rotary hook shaft timing mechanism ... 23



Hinweise zur Verwendung dieser Teileliste

Modelldnderungen sind vorbehalten.

. Dieses Buch basiert auf den Informationen vom Mai 1998.

e ———

Die Teile, die als kompletter Satz geliefert werden, sind mit einer | '

gestrichelten Linie umrandet.

b on ool

. Maschinengehduse ................... 1 Q. ArmwellenUndGreifermechanismus
.ObereWelle ... ........... ...t 5 R. Schmierung ............. ... ... .....
. Obere Welle und S.Spuler ...
Fadenabnahmevorrichtung ........... 7 . )
T. Spannungsverminderungsvorrichtung
. Nadelstangenbetdtigung ............. 7 . )
U . Fadenabschneidevorrichtung (-705) .....
. Stoffdrickerful . ... ... ... ... ..., 9
V. Faderspannung .............cccoooo..o.
. Transportvorrichtung ................. 11
P 9 W. Knieschalter (-705) ..............cc....
. Stoffhalterhebervorrichtung .......... 13 )
¢ X. manuelle Schaltvorrichtung {-705) ......
.Umkehr .. ... ... ... ...l 15
m , Y. Luftdruck (-705) ...... ...
i h den
) Anheve:.rornchtung des abheben _ AA . StoffdruckerfuBstellvorrichtung
StoffdrickerfuBes (-705) .............. 15
C705) e
rtvorrichtung ............ 17
Qbertransporivorr J Z.Zubehdr ... ...
...................... 19
Qo Vel Wa . Warnschilder ........ ..o i
.......................... 21
ey Verzerzeichnis .. ..civeuevecaeaeneeen.s
. Umkehr (-705) ..coniiiiiiiii. 21
. Greifewellensynchronisation .......... 23

iii



iv

Notes sur |'utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d’aprés les renseignements valables au mois de Mai 1998.
Les piéces peuvent étre sujettes a des modifications sans préavis. |
Les pieces fournies en tant qu'assemblages complets sont encadrées avec un trait

I O =

L

. Corps de la machine

. Mécanisme de |'arbre supérieur

. Mécanisme de pied presseur
. Mécanisme de |'entrainement

. Mécanisme de leveur du pinceur

. Piéces du jauge

pointillé! ___ 1,

TABLE DES MATIERES

. Mécanisme de I"arbre supérieur et

releveur de fil

. Mécanisme de balancement de [a barre

a aiguille

. Mécanisme de marche arriére rapide ...

. Mécanisme de levage du pied presseur

alternatif (-705)

. Mécanisme de |I'entrainement

supérieur

. Mécanisme de I"arbre 2ntrainement

. Mécanisme de marche arriére rapide

(-705)

. Mécanisme de la minuterie de |'arbre du

crochet rotatif

1
13
15

15

-

. Mécanisme de |'axe de bras et de I'axe

du crochetrotarif ................. ... 25
. Lubrification .......... ... ... .0 0L 27

Mécanisme dubobineur .............. 29
. Mécanisme de la lache de tension ...... 29
. Mécanisme de coupe-fil (-705) ......... 31
. Tensiondufil ... ........... ... ..., 33
. Mécanisme de interrupteur de genou

(-705) ... 35
. Dispositif de commutateur manuel

(-705) .. 35
. Mécanisme de la pressiond’air{-705) .. 37
. Mécanisme d'activation du pied

presseur (-705) ... .. ... o 37
- ACCESSOITES .. it 39

Etiquettes d’avertissement ............ 41

Index ... . 42



Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en mayo 1998.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

F=—==x

punteada! ____! .

. Cuerpo de la maquina

B . Mecanismo del eje superior

C. Mecanismo del arbol superior
ytrirahilos ......... ... ... ... ol

D . Mecanismo de oscilacién de labarra de
aguja

E. Mecanismo de la prensa tela

F. Mecanismo dela a[imentacién

G . Mecanismo del levantador de ménsula
de trabajo

H . Mecanismo de la inversién répida ......

J. Mecanismo del levantador del
prensatelas alternativo (-705)

K . Mecanismo de la alimentracion
superior

. Mecanismo de ia eje alimentacion

M . Piezasde calibradores

N . Mecanismo de la inversion rapida
(705) .

P. Mecanismo de sincronizacién del eje del
garfio giratorio

INDICE
1 Q
5
R
7 s
7 T
9 u
"
v
13 W
15
X
15
Y
17
AA
19
21 ,
wa
21
23

. Mecanismo del ejedel cangrejoy eje de

la transmisién superior ............... 25
. Lubricacidon ... ... i 27
. Mecanismo del devanador de

lacanilla ... 29
. Mecanismo relajador de tension ....... 29
. Mecanismo de ia cortadura de hiros

(-705) .o 31
. Tensiéndelhilo ... oivveiiiiiiin 33
. Mecanisma del conmutador de rodilla

(F705) L 35
. Mecanismo de conmutacién manual

(F705) i 35
. Mecanismo de la presion de aire

((705) i 37
. Mecanismo del actuador del prensatelas

{-705) L.t 37
ACCESOMIOS o oot iiiiia et 39
. Etiquetas de advertencia .............. 41

............................... 42

Indice



A . B3R / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

118-891-050




A . E1AR% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la méaquina

REF.NO. CODE Q'TY ELAq NAME OF PARTS RV

1 555560384 IR e o ) SUPPORT BAR

2 556022701 1P EE TOP COVER

3 556022702 1|cos A itz DIALBUSHING, CD

4 150607009 1|dat328 RUBBER CAP, 32.8

5 555560229 115> Erhin- THREAD TAKE-UP COVER

6 555560204 1|7+ #E b axe BOLT, SOCKET M4X6

7 §55531207 | - 1|eS>¥HxF24 WASHER, PLAIN M 4

8 $55560228 R E DR FALE 2 SHEET PACKING

9 555530066 7|7+ #FE I b5XI2 BOLT, SOCKET M5X12
<7EyFAL BUTHE> < For setting the attachments >

10 $55527172 4|7+ 7 % X 6X8 BOLT, SOCKET (CP) M&X8

1 $55527174 2|7+ HEI) b ax10 BOLT, SOCKET M4X10

12 $58831207 2| ¥H3rFa4 WASHER, PLAIN M 4

13 S$S5560002 EPEE FACE PLATE

14 159150009 1|dat205 RUBBER CAP, 20.5

16 555560004 1122100 Ol WICK, 100

17 $5S560003 HEPEE UL S FACE PLATE PACKING

i8 $58527177 2|7+ HEJ r5x18 BOLT, SOCKET M5X16

19 117936009 234t RUBBER CAP,9.4

20 $55520218 1|dat RUBBER CAP

21 $55520161 1|7F75=F QIL WINDOW
<-005H > <For " -005 " >

22 555560501 {ldae14 RUBBER CAP, 14
<-7058 > <For"-705" >

24 555558040 2| AR T357X8 SCREW, SM3.57X8

25 555530025 2leSHHxH135 WASHER, PLAIN L 3.5
<-00584 > <For"” -005" >

26 159150009 T Lt2205 RUBBER CAP, 20.5

27 142743009 1|datr275 RUBBER CAP, 27.5

28 555560501 1|d4at14 RUBBER CAP, 14

29 142374100 A G ARV DRY BUSHING

30 555560357 11847 PIPE

31 140063001 IR ERTAVE: & - DOWEL PIN

32 153132000 110527 NYLON TUBE

33 140063001 I EVYEL S DOWELPIN

34 104821009 113442105 RUBBER CAP, 10.5

35 $55530046 1|5 208X6 SCREW, TRUSS M4X6

36 §55531207 1eSHHEFITIL WASHER, PLAIN M 4

37 556023801 114 SLIDE PLATE, F

38 $57021401 I E VRS- TAE SPRING

39 §55537229 1|7+ 7+ 24%5 BOLT,SOCKET (CN) M4X5

40 555538023 1|1 A715 M= STOPPER

a1 555558040 2|32 A2 V357X8 SCREW, SM3.57X8

42 $55C60358 1Ny Fy7127 32 UPPER COVER ASSY, BED

43 555560359 I BSVANG AR R FAME % SHEET PACKING, BED

44 5556530075 10| 7+ KN Faxs BOLT, SOCKET, M4X8

45 105113001 12 %212.70 SCREW, SM12.70

46 105215001 23y % PACKING

a7 555560357 AL i PIPE

118-891-050



A . EBI{% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

118-891-050



A . Rk / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maguina

REF.NO. CODE |oTY oo NAME OF PARTS RM|
48 $$8560371 | 1|e=—-tss17120 TUBE, 120
49 S85560364 1INV REPITSE OIL CAP, BED
50 140518001 | 1|vx2379s SCREW, SM7.94
51 081007070 | 1|0y 57 ORING, P7
52 $55560385 | 1|~ b Ai— Kt s 2 BELT GUARD SET
52-1 56038501 | 1|~k #— L BELT GUARD, L
52-2 $56038502 | 1|~ r#H—FRY 2 BELT GUARD ASSY, R
52-2-1 $55539159 | 1|r5 2z 75x8 SCREW, TRUSS M5X8
53 $55528138 | 4|7+ % rexio BOLT, SOCKET M6X10
54 $55510599 | 4|eS¥HzFame WASHER, PLAIN M 6
< -705H > <For”-705"> 777 o
55 $55537288 |  1|+3 2 aaxs SCREW, TRUSS M4X5
56 $55516287 | 2|eS5v#H3Fass WASHER, PLAINMS ] -
57 $55539159 | 2| k5 zasxs SCREW, TRUSS M5X8
<-705H > <For"”-705">
58 $$5535495 | 1|sriiavegezHe SYNCHRONIZER HOLDER BAR
|59 $$5101520 | 2|3y 2+v k595 NUT, 35M5.95
118-891-050



B . L#4RS1% / Upper shaft mechanism / Obere Welle / Mécanisme de | arbre supérieur
/ Mecanismo del eje superior

< -005H / For " -005" >

N\
) ]
ya
{

7
NN

118-891-108



B. L&RA{% / Upper shaft mechanism / Obere Welle / Mécanisme de I’arbre supérieur

/ Mecanismo del eje superior

REF.NO. CODE |QTY B AT NAME OF PARTS RM
1 555560007 177 UPPER SHAFT
2 555560015 1195 9F=30H A CRANK MOTION CAM
3 555511031 1T aoxFULd BEARING, UPPER SHAFT
4 555518607 1|3 4 % ¥7.14X16 SCREW, siM7.14X16
5 $5S8527172 1|7+ H26X8 BOLT, SOCKET (CP) M6X8
6 555530066 2|7FF I bsXi2 BOLT, SOCKET M5X12
7 $55535999 1|74+ 75K 26X6 BOLT, SOCKET (CP) MbX6
8 $55560011 1154 -— BALANCER
9 555528027 17FoRIgx12 BOLT, SOCKET (CP) M8X12
10 $55560009 11979 98RAZ—M BR-COLLAR, M UPPER SHAFT
11 55527172 217 F 473K Z6X8 BOLT, SOCKET (CP) M6X8
12 555560010 1w g BEARING
13 555560223 1l bedns— COLLAR, BOBBIN WINDER
14 555535999 2|7F7HETexX6 BOLT, SOCKET (CP) M6X6
15 555560224 T2~ pb7-Us% UPPER BELT PULLEY ASSY
16 559560225 7+ bHUex12 BOLT, SOCKET (CP) M6X12
17 §55528043 1|7+ 7 #26xX10 BOLT, SOCKET (CP) M6&X10
18 555560008 1|77 27BRAZ —B BR-COLLAR, B UPPER SHAFT
19 555560013 1| r A2 C20 RETAINING RING, C20
20 855527172 2|74 I6X8 BOLT, SOCKET (CP) M6X8
21 555560014 1TIxFUd BEARING
22 $55560226 R - 2V N TIMING BELT
23 $55560231 1| F—1-— PULLEY
24 555560225 1|73 K HUsX12 BOLT, SOCKET (CP) MEX12
25 $55528043 1|7+ o+ 26x10 BOLT, SOCKET {CP) M6X10
<-705H > <For " -705" >
26-1 555560233 1|1£TUL9T SCALE RING, T
<-005H8 > < For ” -005" >
26-2 $S5S60500 eV UY SCALE RING
27 $55510566 1| b # 4K 26.35%5.5 BOLT, SOCKET (CP) SM6.35X5.5
28 555537031 1|45 % 6X16 SCREW, FLAT M6X16
29 555537028 1{¥FH2 WASHER

118-891-109



C . k#h - KFEES(FR / Upper shaft and thread take-up mechanism / Obere Welle und Fadenabnahmevorrichtung
/ Mécanisme de I"arbre supérieur et releveur de fil / Mecanismo del arboli superior y trirahilos

—— — — o — — —— | bt bt o T e M —— =,

I
I
|
|
:
|
|
I
|
|

/_

J

———

Y ’ /I;/. i
990 s,

3-11 ° |

118-891-106
D . §H&EIEE (% / Needle bar rocking mechanism / Nadelstangenbetatigung

/ Miécanisme de balancement de la barre a aiguille / Mecanismo de oscilacién de la barra de aguja

D,@

2y QU =@

33

—L g
oo —a8
Ic.oc.o
o
|
I

118-891-1156




C. t#) - X#E{® / Upper shaft and thread take-up mechanism/ Obere Welle und Fadenabnahmevorrichtung

/ Mécanisme de {"arbre supérieur et releveur de fil / Mecanismo del arbol superior y trirahilos

REF.NO. CODE QTY EL A NAME OF PARTS RM

1 555560018 7B 2200 THREAD TAKE-UP PIN BUSHING
2 $55560116 H\7+o#35x8 BOLT, SOCKET (CP) M5X8

3 $SSC60040 nuEsLrhnr273 THREAD TAKE-UP LEVER ASSY
3-1 $55560022 AVE ) CRANK, 90

3-2 $55560023 TUNYEGZ-70VF7 % NEEDLE BAR CRANK ROD ASSY
3-2-1 $55560024 2|lxF Y BEARING

3-3 555560041 IREADE: -3 NEEDLE CLAMP

3-4 $55537134 1|eZ3ax10 SCREW, M4X10

3-5 $55560016 1FrErasry3 THREAD TAKE-UP ASSY

3-6 555537046 17N ds BEARING, S THREAD TAKE-UP
3-7 $55537047 1jF v ELRPULFL BEARING, L THREAD TAKE-UP

3-8 SS5560019 1M|FrEryyT THREAD TAKE-UP SUPPORT

3-9 555537053 2|==—FxF7ULY NEEDLE BEARING

3-10 555560020 2|17 BTy d SUPPORT RING, THREAD TAKE-UP
3-11 555560021 1|7rEryHTas SUPPORT SCREW, THREAD TAKE-UP
3-12 §55537051 2|7V Y- WASHER, THREAD TAKE-UP

3-13 $55537585 H3va+y ba NUT

4 585560017 1|7>ErHyT sy THREAD TAKE-UP PIN

5 $55560116 1|7+ 74 25x8 BOLT, SOCKET (CP) Mi5X8

6 555560042 UYL R A i d SLIDE BLOCK, NEEDLE CLAMP
118-891-106
D. £1#E4Z&)R{% / Needle bar rocking mechanism / Nadelstangenbetatigung

/ Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacién de la barra de aguja
REF.NO. CODE QTY Eratd NAME OF PARTS RIVE

1 555560043 1Az BUSHING

2 555560081 1A% LF BUSHING, F

3 555560028 LR EAVE: r AR ) NEEDLE BAR BRACKET ASSY

4 556002803 W7 Fooorda RUBBER

5 $55%560044 VU ESdFF 1L NEEDLE CLAMP GUIDE RAIL

6 555537112 2|2 A XTI SCREW, M3X6

7 555560026 AV E . NEEDLE BAR

8 140553102 1Favy® b 22318 SET SCREW, SM3.18

9 151594001 L R PARY I o B e e NEEDLE BAR THREAD GUIDE

15 $55560039 2INUREET TR T - COLLAR

16 555527177 2|7H R bEX1E BOLT, SOCKET M5X16

17 $55590625 2|83 ¥ x25 WASHER, SPRING 2-5

18 116920001 2030054252 Y LT THRUST RING

19 $55560214 N PRZE S VR VAP, b i AV 1UPPER FEED CONNECTING ROD
20 555528076 1|7 FFI r6x18 BOLT, SOCKET, M6&X8

22 555560215 Heoda)Lbrrvdx CONNECTING LEVER, UPPER FEED
23 $55528076 117+ HFI b6x18 BOLT, SOCKET, M6X8 .

24 $55C60217 12420 Lry oy i UPPER FEED CONNECTION ASSY
24-1 $07333001 HERS AL A OIL FEEDING PIPE, S

26 $55517047 2|52 T7.14X85 SHOULDER SCREW, SM7.14X8.5
27 $55517095 2| h A T7ES RETAINING RING, E8

28 555560218 Hez=nrq 7170 TUBE, 250

29 SSSSF0148 17z r3x18 FELT, 3X18

30 $55560219 1j3 32170 QILWICK, 300

31 555530750 Wy aissF FASTENING BAND

32 555560079 1M|dste RUBBER CAP

33 145646022 11z v>nyppx17 NEEDLE, DPX17 (#22)

34 $55560034 flez=nser 110 OILTUBE, 110

35 $55560032 1|z 2850 OIL WICK, 450
118-891-115



E . ¥ TBAf% / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur
/ Mecanismo de |la prensa tela

118-881-201



E. # IR /Presser foot mechanism/StoffdriickerfuB / Mécanisme de pied presseur
/Mecanismo de la prensa tela

REF.NO. CODE |q7y b Aq NAME OF PARTS Y|
1 555560161 1AHTrrEss 2 50A P-FOOT LIFTER SHAFT BUSH, A
2 148197000 | 1|moxz4 oy 22 0R SPREADER SHAFT BUSH, R
3 $55560162 | 1[{*4IF7# U4 2x4C P-FOOT LIETER SHAFT BUSH, C
4 146539000 | 1|x2vuv o2zl FEED SHAFT BUSH, L
5 $SSS60055 | 1[4 THHxau PRESSER BAR BUSHING
6 $95560116 | 1|7+ 4 # 35x8 BOLT, SOCKET (CP) M5X8
7 SSSS60069 | 1|4 IFamevasvn PRESSER ADJUSTING DIAL
8 $58560070 | 1|A4IF3vevrzs: PRESSER ADJUSTING PLATE ASSY
9 SSSS60077 | 1|4 TF3ev< 27T+  |FELT, PRESSER ADJUSTING PLATE
10 $55560076 | 1|rastvyviry PIN
11 $$5511426 | 1| rx7E7 RETAINING RING, E7
12 SSSS60156 |  1|##T7rLLsrva s P-FOOT LIFTER CONNECTION ASSY
12-1 556015601 ER &2 I ) P-FOOT LIFTER CONNECTION, F
12-2 SS6015602 | 2{t#TrHELL sy e P-FOOT LIFTER CONNECTION BUSH
13 $55560157 | 1|z >250 {OIL WICK, 250 ‘ oL?
14 555560158 | 1|47 rLsvres PIN Fotpjsec! Vit
15 $SS528043 | 1|7+ # 36x10 BOLT, SOCKET (CP) M6X10 &g fert poor & thiA
16 §95560053 | 1|v hbAH Ty OUTER PRESSER BAR Iy
17 SSSS60074 |  1|FH Tz SHAFT, PRESSER BAR SPRING £44/2pattt ~>
18 SSSS60073 |  1|F#THmizy4D SPRING SUPPORT, D
19 $S5S60075 |  1|+4 iz PRESSER SPRING
20 555560071 HEE ST LIS T COLLAR
21 $55560072 | 1|4 THmstx 4y SPRING SUPPORT, U
22 $55519060 | 2|zxvursEraxs PIN, SPRING 3X8
23 $55531094 | 1|+ x 75 RETAINING RING, E5
24 SS$S60155 | 1|4 T7sss PRESSER BAR LIFTER SHAFT
25 146581001 | 2|tV +53— SET SCREW COLLAR
26 014760622 | 2|7+ b 22595 SET SCREW, SOCKET SM5.95
27 $55560380 |  1|e#74mFu KNEE LIFTER ARM, U
28 555528031 1|7+ %0 rexia BOLT, SOCKET M6X14
29 $55560163 | 1|41 74~ Furx SPRING |
30 SSSS60378 | 1|e#PHL LA YKS 43 K-LIFTER CONNECTING BAR ASSY
30-1 $S6037801 HeFPHELLrygs KNEE LIFTER CONNECTING BAR
30-2 §55530203 | 2|uroH—n LINK BALL
30-3 $55511412 | 2[¥v b NUT
30-4 $$5528578 |  2|nxwH 26 WASHER, SPRING 2-6
31 $S$560165 | 1|##z 745 ue PRESSER BAR LIFTER CAM, B
32 $55534323 | 1|7+ £ F5XI8 BOLT, SOCKET M5X18
33 $55560164 | 1|[+4T7#n4A PRESSER BAR LIFTER CAM, A
34 §55560170 | 1|#> 2595 SHOULDER SCREW, SM5.95
35 025060332 | 1|c5¥#Hzx416 WASHER, PLAIN L 6
36 $55558047 | 1|+:7viv—s WASHER, WAVE 8
37 SSSB34025 |  1lesvunzars WASHER, PLAIN L8
38 S55560166 | 1|t ¥ TwsHs PRESSER LIFTER BAR
39 $55511430 | 1|Lsi—=% LEVER GRIP
40 $SSC60379 | 1w 7 ooz KNEE LIFTER SHAFT ASSY
40-1 558560379 | 1|c#rsue KNEE LIFTER SHAFT
40-2 516290001 1|== kam—5-2ax198 NEEDLE ROLLER, 4X19.8
41 555528208 1|k 4A7E10 RETAINING RING, E10
42 $$5560381 1e¥ Py 7D KNEE LIFTER ARM, D
43 §55534323 | 1|7+ £ k5xis BOLT, SOCKET M5X18
44 555530804 | 1|3v2+v b6 NUT, 3 M6
45 $55560159 1==rio—55x298 NEEDLE ROLLER, 5X29.8
118-891-201

10



F . xx |JB8f% / Feed mechanism / Transportvorrichtung / Mécanisme de | entrainement

/ Mecanismo de la alimentacion

<

45 %\,

11

118-891-202

N



F. %Y 1% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de |la alimentacién

REF.NO. CODE Q'TY Bl A NAME OF PARTS RM
1 §55560186 1|#2UFageyd1viLU FEED ADIUSTING DIAL, U
2 538284001 Nz UuFaneyzxy FEED ADJUSTING SCREW
3 555510812 1] X% 47619 SCREW, SM4.76X19
4 142746002 ATV 2FHT SUPPORT PLATE
5 §55518420 1ioU > 410 O RING, 10
[ 145502001 T|AEULFEFRAE POSITIONING PIN
7 100328001 HNABUAFHFAE R SPRING
<-7058 > <For"” -705% " >
8 555560187 117053 v 414vLD FEED ADJUSTING DIAL, D
9 $38284001 HEFVEEDLA-PES] FEED ADJUSTING SCREW
10 555510812 112 A2 23/4.76X19 SCREW, SM4.76X19
11 142746002 1AV 12740 T SUPPORT PLATE
12 655518420 floU 410 ORING, 10
13 145502001 1| AFVAFF AL POSITIONING PIN
14 100328001 HAFVAFHAEL /IR SPRING
15 555560192 10— % CYLINDER ASSY
15-1 956019201 1oy d— CYLINDER
15-2 556019202 1|y x5 JOINT
15-3 $56012303 4oL t—- SILENSOR
16 555560198 1E=Z -1 7770 TUBE, 770
17 555560191 TPCo U d=r UV A5 PC-CYLINDERSETTING PLATE
<-705H > <For”-705" >
18 555531021 2|7+ FI F6X16 BOLT, SOCKET M6X16
19 S55528578 2(INFHHF2-6 WASHER, SPRING 2-6
20 $55528058 1y 7RI r6X12 BOLT, SOCKET M6X12
21 555530804 1332+ +6 NUT, 3 M6
22 $55518065 A 7F RN +5X14 BOLT, SOCKET M5X14
23 555590625 LANES & S R WASHER, SPRING 2-5
24 555560340 R AV BV DPE - BACK CYLINDER
25 555560346 21y vd—nuawl—0 GUIDE RAIL
26 558527177 4|7+ EN F5X16 BOLT, SOCKET M5X16
27 555590625 QISR HH 325 WASHER, SPRING 2-5
28 $$5560350 1BV E—TFrr+ 1 CYLINDER GUIDEPIN, B
29 555560230 HFFIEL KR SPRING
30 555560213 1|7+ EZ10X10 BOLT, SOCKET (FT) M10X 10
31 555560341 I EE e OILSEAL
32 555560212 11 I3 — b OILSEAL
33 $55560344 2RV gL =hoav SLIDE BLOCK
34 555560347 t|=—FO—-57X224 NEEDLE ROLLER, 7X22.4
35 $SS560188 HEFVEEFRPr FEED ADJUSTING ARM
36 555560189 1FAvUFanevyy T~ PIN
37 555527172 1|7+ 7K 26x8 BOLT, SOCKET (CP) M6X8
38 $55560190 1Fagevyy Tz SPRING
39 §55560194 lid#vUFaevdi= FEED ADJUSTING LEVER
40 555560195 1|==FkiO—F6X25 NEEDLE ROLLER, 6X25
41 555560115 N EEREVE R PR 1% LINKPIN, B
42 $55518028 2{F7F+ 7 # 35X%5 BOLT, SOCKET (CP) M5X5
43 SS5537008 1|E > 3a5x25 SCREW, M5X25
44 55560196 AR 2=k AV AVRPE, ) FEED ADJUSTING CONNECTION
45 555560348 | 1|y V>4 ~4Nv CONNECTING BLOCK, B-CYLINDER
46 555560351 1£ 0 +6X20 BOLT, M6X20
47 555560349 1l Urd—Hiwpry PIN SCREW
48 555560342 IRAVE- P NE LA SPRING
118-891-202

12



G . ##T L 4B8fR / Presser foot lifter mecanism / Stoffhalterhervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

< -005H / For " -005" »

32

¢

N
N

118-891-204
13



G .3 I 4 B{F / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur/Mecanismo del levantador de ménsula de trabajo

REF.NQO. CODE Q'TY Bl A NAME OF PARTS RM
1 $55560120 {lupF Iy S92 X 2IF UD-ADJUSTING SHAFT BUSH, F
2 555560081 NEE ¥ BUSHING, F
3 555560126 1|cog 1y DIAL, CD
4 555560127 1cos 1 PR L DIAL CAM, CD
5 595560128 1|lcoHrvaE DIALPIN, CD
6 $55551917 1|cp/v %A SPRING, A
7 555551392 T|F 24 #F 5437X6.3 SET SCREW, (CP) SM4.37X6.3
8 555560107 TlupxUhTHr 74 EL SUPPORT PIN
9 555560116 1|7+ 7+ 35%8 BOLT, SOCKET (CP) M5X8
10 555560103 TjUDF A Y S~ ADJUSTING BRACKET, UD
1 $65527170 2|7+ 7K 15%X6 BOLT, SOCKET (CP) M5X6
12 555560109 1|upF IV 41 Hh5— ADJUSTING BRACKET COLLAR, UD
13 555530066 1|7+ # )b b 5X12 BOLT, SOCKET M5X12
14 $55590625 TSR HR2-5 WASHER, SPRING 2-5
15 555528563 1|7+ &I F5X8 BOLT, SOCKET M5X8
16 555590625 1|kt HR2-5 WASHER, SPRING 2-5
17 555560114 253 vy d1ULIB LINK, B
18 555560115 2[FaA V4 ) TBES LINK PiN, B
19 555527170 2|7 35%6 BOLT, SOCKET (CP) M5X6
20 555560106 2{upF Iy AT~ ADJUSTING SHAFT COLLAR, UD
21 555518028 2|7F+2H E5%5 BOLT, SOCKET (CP) M5X5
22 555560129 [N (o R I e g -] CONNECTING LEVER ASSY, CD
221 556012901 1oL Frydiw CONNECTING LEVER, CD
22-2 556012902 tlcpb s odrves PiN, CD
23 §55528076 1|7+ HI L6X18 BOLT, SOCKET, M6X8
24 555560122 1uDFIv VYT Y ADIUSTING SHAFT, UD
25 §55560117 I RA L - iy ks SUPPORT PLATE, STOPPER
26 555527174 2|7 FF I haxio BOLT, SOCKET M4X10
27 $59531208 232 H 524 WASHER, SPRING 2-4
28 555517059 HNAFU LT aray SUPPORT SCREW
29 555560125 1lcosszg SPRING, B
30 555560130 1|15z h4 SPRING HOOK
31 $55528070 113 2+Y b8 NUT, 3 M8

<-0057 > <For” -005" >

32 555518349 2| 7FELF3IX6 BOLT, SOCKET M3X6
118-891-204

14



H . #EERA{& / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
/ Mecanismo de la inversion rapida

118-891-205
. XH F HEBRA{E (-705) / Alternating presser foot lifter mechanism {-705)

{ Anhevevorrichtung des abhebenden Stoffdriickerfui3es (-705)

/ Mécanisme de levage de levage du pied pied presseur alternatif (-705)
/ Mecanismo del levantador del prensatelas alternativo (-705)

15

118-891-207




H. B8R / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
/Mecanismo de la inversién rapida

REF.NO. CODE |aTY Bl Ad NAME OF PARTS RM]
1 555560203 HNAZTORALIN-D REVERSE STITCHING LEVER SHAFT
2 555517095 T[bAT7EB RETAINING RING, E8
3 025100132 1es¥HzxLI710 WASHER, PLAINS 10
4 147504201 11H ¥ WASHER
5 555560204 3|7 F AN+ axXe BOLT, SOCKET M4X6
6 S07375001 HEESEE VAT & A3 SPRING
7 S07374109 tl B PP AT REVERSE STITCHING LEVER
<-0054 > _ <For”-005"> o
8 507384001 1721 —14 REVERSE STITCHING LEVER PLATE
9 100511003 1|2 A %446 SCREW, SM4.76
118-891-205
1. % E LR EERE (-705) / Alternating presser foot lifter mechanism (-705)
/ Anhevevorrichtung des abhebenden StoffdrickerfulBes (-705)
/ Mécanisme de levage du pied presseur alternatif (-705)
/ Mecanismo del levantador de! prensatelas alternativo {-705)
REF.NO. CODE Q'TY ELAA NAME OF PARTS RM
1 555538136 1|7+ 2K 2ax4 BOLT, SOCKET (CP) M4X4
2 555560124 1{POTA -2~ X POTENTIOMETER ASSY
3 555560132 1{POTA~B = U2 SETTING PLATE, POT-METER
4 595560204 1|7+ %I b axs BOLT, SOCKET M4X6
5 595531207 TSy HAF2II4 WASHER, PLAIN M 4
6 559560123 L PR VR -] CYLINDER ASSY
6-1 556012301 HIPUPE CYLINDER
6-2 $56012302 1{v &7 JOINT
6-3 556012303 111wt — SILENSOR
7 556012304 2|7 FH b 3X45 BOLT, SOCKET M3X45
8 $55560121 1| TP—F1—7F1000 AIRTUBE, 1000
9 $55560131 e byery oL KNUCKLE
118-891-207

16



K. E3¢V)B{% / Upper feed mechanism / Obertransportvorrichtung
/ Mécanisme de |’entrainement supérieur / Mecanismo de la alimentracion superior

-2
Ve = —s)
-
B
%
\_\

@W ) | — 29

118-891-206
17



K. Eix¢) B3R / Upper feed mechanism / Obertransportvorrichtung

/Mécanisme de I'entrainement supérieur / Mecanismo de la alimentracién superior

REF.NO. CODE QY bt NAME OF PARTS RIVY
1 555560081 114 % JLF BUSHING, F
2 555560082 REE- N BUSHING, B
3 $55560099 1{FhAAHTUDR L INNER PRESSER CAM, UD
4 555527172 2|7+ 7 H Z6X8 BOLT, SOCKET (CP) M&X8
5 555560101 1|Fat+yxubOvyF INNER PRESSER ROD, UD
6 $55560100 == KFAART YL NEEDLE BEARING
7 555560113 H =R A RV IVE ¥ LINIK, A
8 555560102 1lupaY K- ROD PIN, UD
9 555560083 HEEPEEF's CONNECTING LEVER
10 $55534323 17+ FI F5X18 BOLT, SOCKET M5X18
11 555560084 NEEPEE 254 % PIN
12 555560106 2(UDF IR Y VI RS~ ADJUSTING SHAFT COLLAR, UD
13 555518028 2|7 F47K Z5X5 BOLT, SOCKET (CP) M5X5
14 555560078 NEREPIES SPONGE
15 555560080 N EEPE SHAFT
16 555531092 1|7+ FIbaxa2 BOLT, SOCKET M4Xx12
17 104450109 a8 RUBBER CAP, 8
18 555560057 1Ly CONNECTING PIN
19 555560086 1|23 <100 OIL WICK, 100
20 555560065 1zvy~waLrry CONNECTION
21 555560059 1EY pxU A STOPPER CLAW
22 S$5S560060 1|49z Lvhryri PRESSER CONNECTING PLATE
23 555560056 1| FHTEI Ly PRESSER BAR CONNECTION
24 $55560059 e b AR STOPPER CLAW
25 $85560064 1|7+ & +3%5 BOLT, SOCKET M3X5
26 SSSS60056 AN E s o oy B P PRESSER BAR CONNECTION
27 555560059 2 R XY R STOPPER CLAW
28 555560064 1|77+ k k3X5 BOLT, SOCKET M3X5
29 $55560050 TR THRY INNER PRESSER BAR
30 555560057 JjLrrvEs CONNECTING PIN
31 555560058 3228 OIL WICK, 25
32 555560063 1NILREAAZ RS SHAFT, SLIDE BLOCK
33 SS5560062 17Lkrahsrav SLIDEBLOCK
34 557814503 27Ut b A4 RETAINING RING, EXTERNAL 4
35 555560058 1|23 25 OILWICK, 25
36 555560061 1M7L Frr% STEADY PLATE
37 555537136 2|5 asx10 SCREW, M5X10
38 555560094 1le=—nitr 775 OILTUBE, 75
39 512718000 3173 ALTII b CHEMICAL FELT
40 555560079 LR = 3 RUBBERCAP
41 555560086 1lasi120 Ol WICK, 120
42 555560085 1l &> 100 OILWICK, 100
118-891-206

18



L. 3V #HBE{% / Feed shaft mechanism / Transport Welle / Mécanisme de |arbre entrainement
/ Mecanismo de la eje alimentacion

118-891-211
19



L. 32U B4R / Feed shaft mechanism / Transport Welle / Mécanisme de I'arbre entrainement
/ Mecanismo de la eje alimentacion

REF.NO. CODE Q'TY ErAAg NAME OF PARTS RMY
1 555560081 1| A 4 JLF BUSHING, F
2 555560081 1|2 4 JLF BUSHING, F
3 $55560322 NEAPEEE-S FEED SHAFT BUSHING
4 555560320 1{UD 4 X & LB UD-SHAFT BUSHING, B
5 555560321 EXFAPEZEL ¥ FEED SHAFT BUSHING, B
] $55560324 1 FA0—n OIL SEAL
7 555560324 e NN OILSEAL
8 555560331 11X 1—n QOIL SEAL
9 555560313 IR ER AV ) FEED SHAFT
10 $12718000 1y 2hALITIE CHEMICAL FELT
11 116920001 1o To23AMYLT THRUST RING
12 555560316 1j#2UnF FEED ARM
13 555535034 217+ RN h6X20 BOLT, SOCKET M6X20
14 555560310 (N E 7 R i FEED BRACKET ASSY
15 555531094 2|+ AT7ES RETAINING RING, E5
16 555560308 PAE S RV gL WASHER, PLAIN
17 555518028 1|7+ 7% 15%5 BOLT, SOCKET (CP) M5X5
18 §55560211 1Fo U~ PIN
19 $55531094 1| b 27E5 RETAINING RING, ES
20 $55560308 2|7V ES P H R WASHER, PLAIN
21 555560373 ez —is1 7200 TUBE, 200
22 $55560312 11222300 OILWICK, 300
23 SSSSF0148 117 T b3X18 FELT, 3X18
24 555515087 1=t FAHTA TUBE SUUPPORT, A
25 $55560204 1|7+ 5 kaxe BOLT, SOCKET M4X6
- 126 555560317 1A 7UJupdIvs 2 FEED CONNECTING ARM ASSY, UD
26-1 $56031701 1|F2VUpEN~7 FEED CONNECTING ARM, UD
26-2 556031002 A2 EELE PIN
27 5$55531094 2|k % 7E5 RETAINING RING, E5
28 555560308 20772V FHEAPYFHR WASHER, PLAIN
29 555528068 1|7+ Kb b 5%20 BOLT, SOCKET M5X20
30 555560058 2{2v25 OILWICK, 25 '
31 555560079 11346t RUBBER CAP
32 555560318 2|2 0up) -2 FEED LINK, UD
33 555560343 AV S P ER VAV, b BACK CYLINDER CONNECTION
34 $55560339 14902 yYyAOYES R LOWER FEED CONNECTING ROD ASSY
35 §55560337 IR EwEF:FN LOWER FEED CAM
36 §88527172 2|7+ 7K I6X8 BOLT, SOCKET (CP) M6X8
37 555560315 HENU P AArEd FEED SHAFT ARM
38 $55528058 117+ H0 bex12 BOLT, SOCKET Mib6X12
39 $55560338 HIPEE ARV, Bl i PIN
40 555531094 41+ A TES RETAINING RING, E5
a1 555560308 4|z 2 ) RHPHHZ WASHER, PLAIN
42 555560314 T b 2 DE12 RETAINING RING, Ei2
43 555560106 tHupFIAu LY I2HhS5— ADJUSTING SHAFT COLLAR, UD
44 555518028 1|7+ 2% 3s5x5 BOLT, SOCKET (CP) M5X5
45 555560319 1jup¥ % SHAFT, UD
46 512718000 1173807301 CHEMICAL FELT
47 §55560106 2lupFas ey o9hS— ADJUSTING SHAFT COLLAR, UD
48 555518028 2|7+ # E5X5 BOLT, SOCKET (CP) M5X5
49 104450109 1|dates RUBBER CAP, 8
50 555560335 12 JUDHh A FEED CAM, UD
51 555535999 2|7+ K 26%6 BOLT, SOCKET (CP) M6X6
52 555560336 114 vyupay r FEED ROD, UD
53 $55560315 NF7UTonF FEED SHAFT ARM
54 $55528058 1|7+ R rex12 BOLT, SOCKET M6X12
55 555560338 2|2 F UL PIN
56 §55531094 2| b #A7E5 RETAINING RING, E5
57 555560308 2177 U FHLAPYH X WASHER, PLAIN
118-891-211

20



M. 7' — JB3fR / Gauge parts / Lehren / Pigces du jauge / Piezas de calibradores

*7L 3885
/ OPTION PARTS 7

3.1 | FTa R
/ OPTION PARTS

75 B
/ OPTION PARTS

118-881-231

N. 74 v /%y 78R (-705) / Quick reverse mechanism (-705) / Umkehr (-705)

/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversién rapida (-705)

21

118-891-237

x,/



M. 7 — 2Bk / Gauge parts/Lehren / Piéces du jauge / Piezas de calibradores

REF.NO. CODE  lqTv Eo A7 NAME OF PARTS RM
1-1 555560049 | 1|+n44 T INNER PRESSER FOOT
2 $55560048 | 1|73 % b axs BOLT, SOCKET, M4X5
3-1 §SSS60051 |  1|v pA4# T3 OUTER PRESSER FOOT ASSY
4 $S5527174 { 1|73 %4 kax1o BOLT, SOCKET M4X10
5 $55560234 | 1|1y 74 NEEDLE PLATE
6 555560235 2{H T X axs SCREW, FLAT M4X8
7 $55560236 | 1|n2 1 sr SLIDE PLATE, R
8 $S5560237 |  1|m4 151 SLIDE PLATE, L
9-1 $55560309 | 1|44 15 FEED DOG
10 062401012 | 2|3 ~2max1o SCREW, PAN M4X 10
L “ OPTION PARTS *
1-2 $SSS60400 | 1|+m+4Ta INNER PRESSER FOOT, A
3-2 $SS560410 | 1w hA#IH A OUTER PRESSER FOOT ASSY, A
1-3 $SS560401 | 1l3H+%Ts INNER PRESSERFOOT, B -
3-3 SSSS60411 | 1]v h4+T4zs OUTER PRESSER FOOT ASSY, B
9-2 SSSS60420 | 1]+ /<A FEEDDOG,A 177
118-891-231

N. 7 Ay 7 /%y 7% (-705) / Quick reverse mechanism (-705) / Umkehr (-705)
/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversién répida (-705)

REF.NQ. CODE Q'Y = NAME OF PARTS RV
1 555560207 PV PR BN, LV CYLINDER CONNECTION ASSY
2 100511003 I PEE ST ¥ SCREW, SM4.76
3 148094001 oL/ FL=4 SOLENQID LEVERSTUD
4 $01304001 1{2 4% ¥6.35X18 SCREW, SM6.35X18
5 149085001 14 H % WASHER, PLAIN &
6 $55560205 oy d-23 CYLINDER ASSY
6-1 556020501 13U s— CYLINDER
6-2 556019202 IVESS JOINT
6-3 556012303 Ty Lt — SILENSOR
7 S85560202 t|zTP—%21-7700 AIRTUBE, 700
8 $55560206 1o d—rYviraa CYLINDER SETTING PLATE
9 5555835034 2| P+ b 6X20 BOLT, SOCKET M6X20
10 $55528578 2N ¥ R2-6 WASHER, SPRING 2-6
11 555560209 178w ervai KNUCKLE
12 555530804 11332+ +6 NUT, 3 M6
13 555518065 3| FHENL XIS BOLT, SOCKET M5X14
14 555590625 3[/<xvHR2s WASHER, SPRING 2-5
15 555530715 1|Y¥F7E COUPLING PIN
16 $55554839 2| F ATE4 RETAINING RING, E4
118-891-237

22



/ Mécanisme de la minuterie I"arbre du crochrt rotatif
/ Mecanismo de sincronizacién del ejedel garfio giratorio

. ARE & 1 2 2 R / Rotary hook shaft timing mechanism / Greifewellensynchronisation

g4 -0tk 2
haf
9

23

118-891-302



P. v #i% 1 X2 J %R /Rotary hook shaft timing mechanism / Greifewellensynchronisation
/ Mécanisme de la minuterie de I'arbre du crochet rotatif
/ Mecanismo de sincronizacion del eje del garfio giratorio

REF.NO. CODE Q'TY [ g NAME OF PARTS RM
1 555560242 1|22 FHF1R HORIZONTAL HOOK BASE, R
2 $55560295 I RS ARY T A 2LU BUSHING, U
3 §$S5560357 17507 ' PIPE
4 S07333001 AT TFIATS OIL FEEDING PIPE, S
5 555560267 1|~7ys BEARING
6 $55560243 1A —i QIL SEAL
7 $85560259 1{h2A2¢26 RETAINING RING, C26
8 595560262 2|xFyLY BEARING
9 555560263 1 v ) BEARING
10 55556027_7 L B s - I e {PIN
11 555560272 1|E=—rir 735 TUBE, 35
12 555560285 1Mz>60 OIL WICK, 60
13 555560253 Nawve HORIZONTAL HOOK SHAFT
14 555560290 1ops 2 ¥4 —5 GEAR, S OP-SHAFT
15 555518028 2|7+ HEI5%5 BOLT, SOCKET {CP) M5X5
16 $55560256 1ih=Tdo&v—4§ GEAR, S
17 555518028 2|TF+7HEI5Xs BOLT, SOCKET {(CP) M5X5
18 §55560262 1|N7FULd BEARING
19 555560258 tWhvsor7IFsysyr OIL PAN, H-HOOK SHAFT
20 555537509 2|3 asx6 SCREW, M5X6
21 $55560269 HPETEE £ B E: LOWER SHAFT GEAR ASSY
22 $55560270 MNoavooyiy— WASHER
23 S55560267 1Ix7y oy BEARING
24 555560264 12 V7BR&FIH — LOWER SHAFT HOLDER, BR
25 555560266 1jou >4 O RING
26 555560243 HEESIr N OILSEAL
27 555537229 3|FFoHIaxs BOLT, SOCKET (CN) M4X5
28 §55537210 31U Z R Vax6 SCREW, FLAT M4X6
29 565560271 1|hvkd1hH5 - COLLAR, H-HOOK
30 $55535034 1|7+ %K p6x20 BOLT, SOCKET M6X20
3 555560281 B e ) OPENER SHAFT
32 $55560282 1280 OIL WICK, 80
33 142274009 T|34at42 RUBBER CAP, 4.2
34 555560288 TopFare Yy P+ rL—i ADJUSTING GUIDE RAIL, OP
35 555560278 WA —FF—FahevE ADJUSTING PIN, OPENER
36 555560291 {lopEyr—rar47 3 GEAR BASE ASSY, OP
37 §55518420 1oy %10 O RING, 10
38 555527170 2|7+ K I5%6 BOLT, SOCKET (CP) M5X6
39 555560280 2| 7H 7K 23%6 BOLT, SOCKET M3X6
40 555560260 1N&F2pavy LUBRICATION SHAFT
41 $55560246 L RE I - O 7 OIL TANK, H-HOOL BASE
42 $55560357 107 FIPE
43 555518349 1|7+ £ 3x6 BOLT, SOCKET M3X6
a4 555560261 HEF 3= NS LUBRICATION SHAFT BUSHING
45 555560247 1 EXE SR N OIL SEAL
46 555560244 1 PRl WAV E SHEET PACKING
47 555527174 9|7+ KN rax10 BOLT, SOCKET M4X10
48 $55560279 HIE vl WY, - B¢ OPENER SETTING BRACKET
49 555560286 1|F~TFF=-2F OPENER ARM
50 555560287 1F—Fr—FE PIN
51 $55560276 1|sct— 7+~ OPENER, BC
52 555554839 1|~ A 7E4 RETAINING RING, E4
53 §55537269 2|5 a3xe SCREW, M3X6
54 556024101 1HeZx—4—(03).... t=0.3 |SPACER, 0.3 ... ... 0o i, t=0.3
54 $56024102 1|\hvAs—%—(04 .... t=a0.4 |{SPACER, 0.4 ........... ... .. .......... t=0.4
54 556024103 1A AR—4—(05 .... t=05]SPACER, 05 ... ... ... ... ... ....... t=0.5
55 $55560239 1|A< HORIZONTAL HOOK
56 §55560240 11EE BOBS8IN
57 $55538124 2|7+ E N b6x25 BOLT, SOCKET, M&6X25
58 §55560252 1A FEdIAYYLhS— ECCENTRIC COLLAR
59 555560245 1A FEdr¥Hx WASHER
60 555560273 12225 OIL WICK, 25
118-891-302

24



Q. %58 - FTERE{R / Vertical shaft and lower shaft mechanism

/ ArmwellenUndGreifermechanismus
/ Mécanisme de |’axe de bras et de |I'axe du crochet rotarif

/ Mecanismo del eje del cangrejo y eje de la transmision superior

118-891-303

25



Q. Z 7 #- T HAR{R / Vertical shaft and lower shaft mechanism
/ ArmwellenUndGreifermechanismus
/ Mécanisme de I'axe de bras et de |'axe du crochet rotarif
/ Mecanismo del eje del cangrejo y eje de la transmisién superior

REF.NO. CODE Q'TY o NAME OF PARTS RV
1 555560328 HEEPIEE- I LOWER SHAFT BUSING, F
2 $07333001 1A G FiiqTs OIL FEEDING PIPE, S
3 5558560326 HEE @I OIL SEAL
4 555560368 HEEPEEE I LOWER SHAFT BUSHING, B
5 855560327 EREIPE) QIL SEAL
6 555560268 1HoaTy LOWER SHAFT
7 555560329 IR E S 2 LOWER SHAFT COUPLING ASSY
7-1 556032903 1M2U—-7 SLEEVE
8 $55560332 2|7+ b HYBX100 Y A | BOLT, SOCKET M&6X10 S
9 555537027 2|7 7H IEX8E Y A BOLT, SOCKET M6X8 S
10 555560325 1529498 LOWER SHAFT, B
" 144875001 75— PLUNGER
12 538268001 7o ov—miz PLUNGER SPRING
13 $38442001 Hoxxs SCREW, S\M6.35X5
14 $55560369 HoaNb7F—Usz BELT PULLEY ASSY, LOWER
15 555510615 1Oy 48— LOCK LEVER SPRING
16 $55510616 =P E-AVVies LOCK LEVER
17 555510617 1MN5+Fzv+ RACHET
18 5$55510618 Ty CONNECTING LINK
19 555510620 170 PIN, COTTER
20 555510613 HavoLis—-s4 LOCK L.EVER SHAFT
21 555510614 1aveLn—nzse SHAFT, SPRING
23 $55527170 2|7+ 4K 25X6 BOLT, SOCKET {CP) M5X6
24 S$S5510619 1{ZFTY L5z SPRING
25 §88560370 T ENILFDES BELT SHAFT, LOWER
26 $55537026 1|7+ k4 )6x8 BOLT, SOCKET (CN) M5X8
27 555537185 1|7+ 9% 16x6 BOLT, SOCKET (CP) Mé&X6
118-891-303

26



R . #amiE7ERR / Lubrication / Schmierung / Lubrification / Lubricacién

118-891-350
27



R. #57B8/RRIMR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE Q'TY B NAME OF PARTS R
1 555560160 2|33 850 OiL WICK, 450
6 $55560068 1|Fa—-F#HsFK TUBE GUIDE
7 $55560064 17+ k3xs BOLT, SOCKET M3X5
8 555560066 1142 LEATHER _
9 555560064 1| P+HEN b 3X5 BOLT, SOCKET M3X5
10 555530025 HeZH#H2r4135 WASHER, PLAIN L 3.5
11 555560089 MNExaxogans s OIL PIPE
12 142274009 2{d 4t a2 RUBBER CAP, 4.2
13 555560088 12341 Ol WICK SUPPORT
14 §$55528563 1|7+ #J 5X8 BOLT, SOCKET M5X8
17 555560030 227U 5L PIN, SPRING 4
18 S55560031 IRAVE - o & S SPONGE
19 585560029 115 % ax8 SCREW, FLAT M4X8
20 555560033 TAURSEEL TR FELT
21 555560006 "N7—4a72z0trB FELT, B
22 555560005 N7—~4a2TibA FELT, A
23 555560040 2|13 2250 OIL WICK, 250
24 855560093 1 E=Z—JLits 7250 OIL TUBE, 250
25 §55560090 1|22 520 OIL WICK, 520
26 555560035 1B = —Nrs1 7520 OILTUBE, 520
27 S55560036 1z 620 OILWICK, 620
28 555560092 1|€==se1 7560 OIL TUBE, 560
29 555560087 WP bing7 PIPE
30 514189100 1He2-x+n TERMINAL
31 555560366 1|E=—Jstr Fi90 OIL TUBE, 230
32 142274009 1|dat42 RUBBER CAP, 4.2
33 555560118 T|E=—wrer F140 OILTUBE, 140
34 555560119 1|23 2220 OIL WICK, 220
35 SSSSEQ148 17T ~3x25 FELT, 3X25
36 SSSA30022 t|r—snsse7 CABLE CLAMP
37 555530078 1eZHHrFa4a WASHER, PLAIN M 4
38 SS5560105 1UDFase 41 2TI K FELT, UD ADJUST. BARCKET
39 555560104 1MzZzrx4x FELT SUPPORT
a0 555537136 21> asxio0 SCREW, M5X10
41 $55590625 1[/Sx##H 225 WASHER, SPRING 2-5
42 555516287 Hes¥HxFams WASHER, PLAIN M 5
43 S55560091 THEZ =51 380 OIL TUBE, 380
44 555560367 2ly#izvaqr b Y-JOINT
45 555560377 1|E=—nrit 7a0 OILTUBE, 40
46 555560249 1|E=—rest 7370 OIL TUBE, 370
47 $55560248 1|EZ—~rtt 7170 OILTUBE, 170
48 555560372 HEEREFS PV SPONGE, LOWER SHAFT
49 §55554223 IS X SPONGE SUPPORT
50 $55553052 T #2¥357x4.5 SCREW, SM3.57X4.5
51 538735001 HEESES OIL FEEDING PIPE
52 555560356 171 ha—4114 PLATE, FILTER BRACKET
53 $55S60357 S PIPE
54 538247000 1Ny Tay SUB-TANK
55 535560362 2id 4t RUBBER CAP
56 544995000 "Nz r _ FELT
57 555560361 LIEEEIEEE EFLLE 3 PACKING
58 555558040 2|34 2 T357%8 SCREW, SM3.57X8
59 555556603 2|2 4 2¥357X19 SCREW, SM3.57X19
60 555560365 1 EZ— i1 Fas0 OIL TUBE, 450
61 507876101 1Fx-FR Y- TUBE CLiP
62 555530625 A PE DY R CUSHION CLAMP
63 555558040 T2 2 %3578 SCREW, SM3.57X8
64 $55530025 TeZHH24135 WASHER, PLAIN L 3.5
65 555560374 P2 AV, DRSS FASTENING BAND
66 555560357 vt 7 PIPE
118-891-350

28



S . % #%RIfR / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

— O

T . REE X BJR / Tension release mechanism / Spannugsverminderungsvorrichtung
/ Mécanisme de la lache de tension / Mecanismo relajador de tension

118-891-402

29

118-891-404




S. #EB{R /Bobbin winder mechanism/ Spuler/ Mécanisme du bobineur

/Mecanismo del devanador de la canilla

REF.NO. CODE QTY Erxq NAME OF PARTS R

1 525420051 1|FE+HIR BOBBIN PRESSER, R

2 525413101 TFE-F YT Yoo 3 BOBBIN PRESSER SHAFT ASSY

3 062400816 1#F~04x8 SCREW, PAN M4X8

4 026040236 1e>HFHF:H%4 WASHER, PLAIN 4

5 525790001 RS E S A% ] B-WINDER SHAFT BRACKET ASSY
6 555560222 RS £ Ay B BOBBIN WINDER SHAFT

7 048060342 Tk X7E6 RETAINING RING, E6

8 523651001 17+ ES6x6kw £ SET SCREW, SOCKET (FT) M6X6
9 525417001 T b=dsix SPRING

10 525418101 11 be*xTRL2 SPRING

LR 525409001 HNrrwxvs BOBBIN WINDER SHAFT

12 525410050 N1 bz®on= BOBBIN WINDER WHEEL

13 525789000 1|da72g RUBBER RING, 29

14 012400636 2|7+ E34x6 SET SCREW, SOCKET (FT) M4X6
15 510174000 1&auasrrs DUST GUARD PLATE

16 555560216 T 7+ b 5X35 BOLT, SOCKET M5X35

17 025080132 UL FEVEDLT WASHER, PLAIN S 8

18 555554135 1o 2+ bs NUT, 1 M5

19 525478001 1% % KNIFE

20 062680616 1|+ ~N24.37-20%6 SCREW, PAN SM4.37-40X8

21 555535994 127 ) e PIN, SPRING

22 538736001 1A bv%xsrbFaysys BOBBIN WINDER TENSION ASSY
23 555528147 17+ 7% 2ax6 BOLT, SOCKET (CN) M4X6
118-891-402

T . 4% X BiR / Tension release mechanism / Spannungsverminderungsvorrichtung

/Mécanisme de la lache de tension / Mecanismo relajador de tensién
REF.NOQ. CODE  |qTy EL X1 NAME OF PARTS R
1 555560150 | 1|rrwavgavys THREAD FLOAT LEVER ASSY
1-1 $56015001 e bnvans THREAD FLOAT LEVER
1-2 $55560195 |  1|=— Fao—3Sex2s NEEDLE ROLLER, 6X25
3 $55531021 1|7+ % h6x16 - BOLT, SOCKET M6X16
4 §55560149 | 1|v/X—pUvsas LEVER SETTING PLATE
5 $85538042 |  2{%3 xvax12 SCREW, FLAT M4X12
6 SSSS60147 | 1|1 rewasLss— THREAD FLOAT LEVER
7 §55560144 | 1|1 rohon 7 THREAD FLOAT PLATE
8 120263002 | 1|42 29437 SHOULDER SCREW, S\M4.37
<-705f > <For " -705" >
9 $55560145 [ 1|vL sk SOLENOID
10 $55554835 | 1|k x7E3 RETAINING RING, E3
11 $55560146 | 1|vL/1FhUYH 14 SOLENOID SETTING PLATE
12 $SSS37254 | 2|v xxUaxs SCREW, M4X8
13 $S5531207 | 2{eS¥HxFrava WASHER, PLAIN M 4
14 555560151 TEz=—AFa—-F120 TUBE, 120
15 $S5830020 | 2|FvFvyRU-7F ADHESION SLEEVE
16 $55530021 | 2|€¥vIrFa-J INSURATION TUBE
118-891-404

30



U . %%0 1 B8{% (-705) / Thread trimmer mechanism (-705) / Fadenabschneideidevorrichtung (-705)
/ Mécanisme de coupe-fil (-705) / Mecanismo de la cortadura de hiros (-705)

9

10
=
=)

= 9

118-891-403

ad



U . ¥ Bk (-705) / Thread trimmer mechanism (-705) / Fadenabschneidevorrichtung (-705)
/ Mécanisme de coupe-fil {(-705) / Mecanismo de la cortadura de hiros (-705)

REF.NO. CODE QTY ExXA NAME OF PARTS RV
1] 555560303 1|asFA AR HA FIXED KNIFE SUPPORT BRACKET
2 $55560302 1faF122 FIXED KNIFE
3 555558031 212 X 3235748 SCREW, SM3.57X8
4 555560304 1| k% SPRING, THREAD HOLDING
5 555558031 2|3 A % T357%X8 SCREW, SMi3.57X8
6 5585527178 2|7+ &K L5X25 BOLT, SOCKET M5X25
7 $55516287 2|leSHHRF2ys WASHER, PLAIN M 5
8 $55560294 WoFART S DRIVING KNIFE SHAFT
9 555560292 1o FrAR DRIVING KNIFE
10 555518349 2|7 FHE Ik 3%6 BOLT, SOCKET M3X6
1" 555531111 2eSsHHxFay3 WASHER, PLAIN M 3
12 $21775001 2z raz—22 SET SCREW COLLAR ASSY
13 555560299 1|7 RS ARG FEAZ 3 DRIVING KNIFE ARM ASSY, A
14 5§55527174 T|ZH+HEIFaxX10 BOLT, SOCKET M4X10
15 $55560300 17 Fy A A FRoE DRIVING KNIFE ARM ASSY, B
16 585531092 1|\ 7FHHFI baxi2 BOLT, SOCKET M4X12
17 §$55560293 1P ETAR L2y DRIVING KNIFE CONNECTION
18 $55554835 2| F A T7E3 RETAINING RING, E3
19 $55560305 T/ rFUSLIAF THREAD TRIMMER SOLENQID
20 555560306 1YL /TR YA SOLENOID SETTING PLATE
21 555531092 2|7 HHE Ik ax12 BOLT, SOCKET MdX12
22 $55531208 2| xHEHx2-4 WASHER, SPRING 2-4
23 555560151 1Ez=nFa2-7120 TUBE, 120
24 $55528031 1|7 F+HE N b6x14 BOLT, SOCKET M6X14
25 555528578 1|32 H %26 VWASHER, SPRING 2-6
28 $55560298 I EANFFE & ¥ DRIVING KNIFE ARM
29 $55534008 1|7+ =+ b axia BOLT, SOCKET M4X14
30 552814502 118-5— ROLLER
31 557814503 H AR - N A RETAINING RING, EXTERNAL 4
32 555560307 1irhxUnA THREAD TRIMMER CAM '
33 $55531092 37FEN X2 BOLT, SOCKET M4X12
34 §55535952 1| 7—hLaridq TERMINAL BLOCK, ARM
35 555535971 1] 24 % T25X12 SCREW, M2.5X12
36 555530022 1127527 CLAMP
37 555558040 1|3 A %357%8 SCREW, SM3.57X8
38 555530025 1|esyH24r35 WASHER, PLAIN L 3.5
118-891-403

32



V. RFFEIF / Thread tension / Faderspannung / Tension du fill / Tensién del hilo

33

118-891-418




V. RIAFEIR / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

REF.NO. CODE QY Erxq NAME OF PARTS RM
1 555560134 HHLTFFIATLHEY TENSION ADJUSTING STUD, 15T
2 555520224 2|1 bFES S TENSION DISC
3 552022601 T4 bFahinz TENSION SPRING
4 §55520225 1TiFamorvp NUT
5 555560133 HEEE R ELPERS Y . THREAD HOOK, 15T
6 555560136 1Favsrau3 TENSION PLATE ASSY
7 555560391 211 b FITLEY TENSION ADJUSTING STUD
8 556013502 HEERPEEERA VI THREAD GUIDE
9 145446001 4|1 rFass4s5 TENSION DISC
10 159805001 2[4 rFIAYLHFAYT TENSION DISC PRESSER
1" 507490001 211 FFIILRE TENSION SPRING
12 149566109 211 FFAYLFY L TENSION NUT
13 555560138 1 by THREAD HOOK
14 555537288 2|3 2 04x5 SCREW, TRUSS M4Xx5
15 555510634 Tk rINRXTFoF 153 TENSION SPRING GUIDE ASSY
16 118319001 A xa3s SCREW, SM2.38
17 555510792 11 hFIyoHys TENSION ADJUSTING STUD, §
18 555510689 I R AL TENSION SPRING
19 555510697 1/« bFIFoFv i NUT
20 555560141 T bIATE TENSION RELEASE PLATE
21 112712001 2|5 %357 SHOULDER SCREW, SM3.57
22 555560148 2| AN AFLEY SHOULDER PIN, TENSION RELEASE
23 558560143 1M1 rzhAFIE PUSHER PIN, TENSION RELEASE
24 552022602 IRVAL S SPRING
25 $55560142 11720%+Y bma NUT, CAP M4
26 558954137 1142+ kg NUT, 1 M4
27 555510690 T[4 b bURRR R STOPPER
28 062670512 1|+~ 3357-40%5 SCREW, PAN SM3.57-40X5
29 555560137 Tt rFIFLEInS— COLLAR, TENSION STUD
30 555537229 7+ 2K 2axs BOLT, SOCKET {CN) M4X5
31 $55534629 2|+ 3 234x8 SCREW, TRUSS M4X8
32 555531568 1/4 bH4sU THREAD GUIDE, U
33 555534629 1|52 24x8 SCREW, TRUSS M4X8
34 555560139 A v#4D THREAD GUIDE, D
35 555560140 2{%435 X588 SCREW, FLAT M5X8
36 5555528206 2|7 U F X STOPPER, TENSIO NUT
118-891-418

34




W . B X1 v FE{E (-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/ Mécanisme de interrupteur de genou (-705) / Mecanismo del conmutador de rodilia (-705)

1

m_ﬂﬂmmx

-1
1-3

8

1-8

1-9
,L 1-7
l/

_/S\..J

118-891-507
X . FEZ A v FEIZ (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuel (-705) / Mecanismo de conmutacién manual (-705)

1-15

1-18

118-891-509

35



W. EHZ 1 v FER(-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/Mécanisme de interru

hteur dngenou (-705) / Mecanismo del conmutador de rodilla (-705)

REF.NO. CODE |oTY B Ao NAME OF PARTS R

1 555C60390 1 zR1YF42 KNEE SWITCH ASSY

1-1 142026003 1e¥z219585754 KNEE SWITCH SHAFT

1-2 142027001 NedRIYF AT oG4 KNEE SWITCH SHAFT BRACKET
1-3 100463001 1|hoHL k794 BOLT, SM7.94

1-4 114967001 HedPs2 by KNEE LIFTER PLATE STOPPER
1-5 110087001 1% #5.95 BOLT, SM5.95

1-6 $07027001 1E¥RIYF UYL 4 K-LIFTER SWITCH SETTING PLATE
1-7 062401006 | 4|+ ~=14x10 SCREW, PAN M4X10

1-8 025040233 | 4|eS>¥H%F1v4 WASHER, PLAIN M 4

1-9 028040243 | 4|/xzx¥#x2-4 WASHER, SPRING 2-4

1-10 021400164 | 4|#v r1 24 [NUT, 1 M2

1-11 $55560390 1|21 vFa-rs3 SWITCH & CORD ASSY

1-11-1 556039001 1oy hR1UF43 FOOT SWITCH ASSY

1-11-2 220077001 1|75 hx—#14 PLUG COVER, #14

1-11-3 143522000 1|Frar0z04— NYLON CONNECTOR

1-12 149799000 1|213v+s BEAD BAND, S

2 034422503 | 41+%5E% % 54.1X25 WOOD SCREW, FLAT M4.1X25
118-891-507
X.FEA 1 v F Btk (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuel (-705) / Mecanismo de conmutacién manual (-705)
REF.NO. CODE  |qQTy B o NAME OF PARTS RNV

1 5$55C60177 1 A4YF53 SWITCH ASSY

1-1 555560177 1AL YFHIN- SWITCH COVER

1-2 555560175 zrvs SWITCH, UB-15KKS1N

1-3 555560176 2{zx 1w+ SWITCH, UB-15KKS1M

1-4 $55560184 5Lz LENS

1-5 $56017001 1A oF22v—5QR PUSH BUTTON MARK, QR

1-6 $$6017002 HEPE L P Te PUSH BUTTON MARK, CD

1-7 $56017003 1|+ okerv—28C PUSH BUTTON MARK, BC

1-8 556017004 HEPE T DA A PUSH BUTTON MARK, HS

19 556017005 1|+okarv—2rC PUSH BUTTON, PC

1-10 $$5560183 5|#% > PUSH BUTTON

1-1 $55560181 1]/v— % 21050 HARNESS, 1050

1-12 UB5054000 | 1|34 2xHp-8 CONNECTOR:XHP-8

1-13 u04230001 8!o> 44 kSXHOD1TPOB CONTACT:SXHO01TPOS

1-14 $$SC60185 1n—22a% 3 HARNESS ASSY, A

1-15 $55C60375 1ln—%2B% 3 HARNESS ASSY, B

1-16 $55C60199 1|h—%2c7 3 HARNESS ASSY, A

1-17 $55C60480 1|1h=—%2D% 3 HARNESS ASSY, D

1-18 $03815001 HEETZEX IS4 CONNECTOR CAP, 6

1-19 153969000 1|{Fra>azv4812p NYLON CONNECTOR, 12P

1-20 555560374 IR ARV E, DAY FASTENING BAND

1-21 555560178 1|21vshrn-1% SWITCH COVER PLATE

1-22 §55537288 2[5 234x5 SCREW, TRUSS M4X5

2 555560204 2| 7K~ 4axe BOLT, SOCKET M4X6

3 $55530078 2lesoHxFrays WASHER, PLAIN M 4
118-891-509

36




Y . ZIERSfk (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de la pression dair (-705) / Mecanismo de la presion de aire (-705)

‘ 118-891-514
AA . RI 77 F1 T~ 2F8F (-705) / Presser foot actuator mechanism (-705)

/ StoffdriickeruBstellvorrichtung (-705) / Mécanisme d’activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)

118-891-517
37




Y . Z2ERBR (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de la pression d'air (-705) / Mecanismo de la presién de aire (-705)

REF.NO. CODE |qTy B oA NAME OF PARTS Y

1 §55560392 | 1{FrurnTatA44 s SOLENOID VALVE SET, 4

1-1 $55C60387 | 1|7>onnday s SOLENOID VALVE ASSY, 4
1-1-1 $55560387 | 1|z Fv=#rras s AIR MANIFOLD ASSY, 4
1-1-1-1 $56038701 | 47> g SOLENOID VALVE

1-1-1-2 $S6038702 | 8] x x Yax20 SCREW, M2X20

1-1-1-3 $S6038703 |  4|#zsv GASKET

1-1-1-4 556038704 | 1|z7e=#-sra AIR MANIFOLD, 4

1-1-1-5 $53072003 | 6|75 PLUG

1-1-1-6 556038705 | 3|v¥F A JOINT, A

1-1-1-7 $56038706 | 2|v%7s JOINT, B

1-1-2 555560396 | 1|azxss4avs CONNECTOR ASSY, 4

1-2 $56038712 | 2|z7v735-— AIR MAFLER

1-3 $09228000 | 1|14 1=vFn NIPPLE

1-4 S09318101 | 1j1>5dL=4% INTEGRATER

1-5 556038713 | 1|=v S NIPPLE, B

1-6 $56038714 |  1|f-nsinv BALL VALVE

1-7 $S6038715 | 1|=v7uc NIPPLE, C

1-8 SS6038716 | 1[/\LFFUYVA 14 VALVE SETTING PLATE

1-9 SS6038717 | 4|3 x % Jax3s SCREW, M4X38

1-10 $55531208 | 4|1 x¥Hx24 WASHER, SPRING 2-4

1-11 $55531207 | 4|eS¥HxFama WASHER, PLAIN M 4

2 $51073424 |  2|E4 2 asx20 WOOD SCREW, M4.5X20
118-891-514
AA FRI 7 7 F 1 T — 2Btk (-705) / Presser foot actuator mechanism (-705)

/ StoffdrickerfuBstellvorrichtung (-705) / Mécanisme d'activation du pied presseur (-705)
/Mecanismo del actuador del prensatelas {-705)
REF.NO. CODE [qTy Er XA NAME OF PARTS R

1 §55560172 | 1(>u.#-#3 CYLINDER ASSY

1-1 $56017201 Mova— CYLINDER

1-2 $$6017202 | 2{v¥7 JOINT

2 $S6017203 | 217+ H A b 5x45 BOLT, SOCKET M5X45

3 $55560174 | 1|susa—#vzy SCREW

4 $55528070 | 1[3va+v k8 NUT, 3M8

5 $55560169 | 2|z 7~52-7870 AIR TUBE, 870

118-891-517

38



Z . B SARE{% / Accessories / Zubehor / Accessoires / Accesorios

=

@l?—m
S
12 o 6/

118-891-810
39



2. F/B SRR / Accessories / Zubehér / Accessoires / Accesorios

CHERGOBEMRIEET I EFBNET,

@ The details of included accessories are subject to change.

@ Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

® Los detalles des accesorios incluidos pueden variar.

REF.NO. CODE QTY ErXq NAME OF PARTS R
1 $55551872 1lassvLw515 HEXGONALWRENCH, 1.5
12 555570176 =2 - AVT ) HEXGONAL WRENCH, 2
3 555511969 {|lo9nsL 525 HEXGONAL WRENCH, 2.5
4 555511487 1jazsasLoF3 HEXGONAL WRENCH, 3
5 $55515571 T|asnsL-5a HEXGONAL WRENCH, 4
6 SSS551870 1AvYyasLrFs HEXGONALWRENCH, 5
7 555558118 1 ESq=L SCREW DRIVER, L
8 955558120 MNEZR—Mm SCREW DRIVER, M
9 555558121 HES -3 SCREW, DRIVER, §
10 555558180 HNFFZ2ES 18- SCREW DRIVER, +
11 555511885 2|e¥ HINGE
12 143910009 2 TEL YT RUBBER CUSHION
13 $558537373 2|a=7F—"48B CORNER SUPPORT, B
14 148890109 2| by ETN HEAD CUSHION
15 555556055 6|7 ¥ NAIL
16 555510748 1AHxLLF DOUBLE WRENCH
17 154702101 IEEPE P2 OIL TANK
18 §55558125 WFFs4y OILER
19 122991001 1W7vose-KUz74n0 ACCESSORY BAG
20 §55535254 11 baFaras3 COTTON STAND ASSY
<-0058 > <For " -005" >
21 534868101 1fe¥ 7573 KNEE LIFTER ASSY
22 SSSC60386 NER STV X OIL PAN ASSY
22-1 555560386 I EE @A OIL PAN
22-2 $37060001 1|7=2v—% LABEL, GROUNDING
23 555515082 1|KUF1S5—51 POLY OILER
24 555515081 6lrrxy WOOD SCREW
25 145646422 113 221 1)DPX17 NEEDLE ASSY, DPX17 (#22)
26 555560240 3{FE BOBBIN
<-705H > <For " -705" >
27 555560302 1as1xA FIXED KNIFE
28 555530625 tlowvarese s CUSHION CLAMP
29 $55560374 P30 AV E FARE FASTENING BAND
30 100477000 1=%3 HEAD REST
<-7058 > <For" -705 ">
3 555560012 13— FHni- CORD COVER
118-891-910

40




Wa. EE Sl / Waming labels / Warnschilder / Etiquettes d’avertissement
/ Etiquetas de advertencia

ELESA) / Waming labels &% /Name of Parts Size(mm) Code
azw |
B{EITHFET B,
A Eiﬁgﬁg;f RIEFESANIL -1 52X84 $38350-001
z mf.?é?f»ﬁ;‘ﬁ;.
BRPERETSIL.
A CAUTION
A ;ﬂ:ﬁgg& - Label, operation Eng. 52X84 | S38349-001
T REI—2 10X30 | $37058-001
Label, arrow
PAR=Y @ 12 | 537060-001
Label, grounding

118-891-050



5[ /INDEX / VERZEICHNIS
/INDEX/INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NC. Page
$55A30022 R -36 28 555511031 |B -3 6 $55528043 |B - 17 6
SSSB34025 |E  -37 10 555511412 |E -30-3 10 B -25 6
SSSC60040 |C -3 8 555511426 |E - 11 10 E -15 10
355C60177 |X -1 36 555511430 |[E -39 10 555528058 |F -20 12
S55C60185 | X -1-14 36 555511487 |z -4 40 L -38 20
555C60199 [ X -1-16 36 555511885 |Z2 - 11 40 L -54 20
$55C60217 |D -24 8 555511969 |z -3 40 555528068 fL -29 20
555060358 |A -42 2 $55515081 |Z -24 40 555528070 |G - 31 14
555C60375 [X -1-15 36 555515082 |Z -23 40 AA -4 38
555C60379 {E - 40 10 555515087 |L -24 20 $55528076 |D -20 8
585C60386 |Z -22 40 $58515571 |2 -5 40 D -23 8
$55C60387 |Y - 1.1 38 555516287 |A -56 4 G -23 14
S55C60390 [W -1 36 R -42 28 555528138 [A -53 4
$55C60480 | X -1-17 36 u -7 32 555528147 |s  -23 30
SSSSEQ148 |R -35 28 555517047 [D -26 8 555528208 |E -41 10
555SF0148 |D -29 8 555517059 |G -28 14 555528563 |G - 15 14

L -23 20 555517095 |D -27 8 R -14 28
555551392 |G -7 14 H -2 16 555528578 |[E -30-4 10
555551870 [Z -6 40 555518028 {F -42 12 F-19 12
555551872 |z -1 40 G -21 14 N -10 22
5555581917 |G -6 14 K -13 18 u -25 32
555552820 |V -36 34 L -17 20 555530020 [T -15 30
555553052 |R -50 28 L -44 20 $55530021 |T -16 30
588554135 |S -18 30 L -48 20 $55530022 U -36 32
555554137 |v -26 34 P -15 24 $55530025 {A -25 2
555554223 IR -49 28 P -17 24 R -10 28
555554835 | T -10 30 555518065 |F -22 12 R -64 28
U -18 32 N -13 22 u -38 32
585554839 IN -16 22 $55518349 |G -32 14 555530046 {A -35 2
P -B2 24 P -43 24 555530066 [A -9 2
555556055 |z -15 40 u -10 32 : -IB -6 6
$55556603 |[R -59 28 555518420 |[F -5 12 G -13 14
555558031 |U -3 32 F -12 12 S58530075 |A -44 2
u -5 32 P -37 24 555530078 |R -37 28 -
$55558040 |A -24 2 555518607 |B -4 6 X -3 36
A -4 2 555519060 |E -22 10 555530203 |E -30-2 10
R -58 28 558520161 |A -21 2 555530625 |R -62 28
R -63 28 555520218 A -20 2 Z -28 40
u -37 32 555520224 v -2 34 555530715 |N - 15 22
555558047 |E -36 10 555520225 |V -4 34 $55530750 |D -31 8
555558118 |z -7 40 555527170 |G - 11 14 555530804 [E -44 10
555558120 |2 -8 40 G -19 14 Fo-21 12
555558121 |Z -9 40 P -38 24 N -12 22
555558125 |z -18 40 Q -23 26 555531021 |F -18 12
555558180 [Z -10 40 555527172 [A -10 2 T -3 30
555510566 |B -27 6 B -5 6 555531092 |[K -16 18
555510599 |A -54 4 B -1 6 U -16 32
$55510613 [Q -20 26 B -20 6 u -1 32
555510614 |Q - 21 26 F -37 12 U -33 32
555510615 |Q -15 26 K -4 18 555531094 |E -23 10
555510616 |Q -16 25 L -36 20 L -15 20
555510617 |Q -17 26 555527174 |A - 11 2 L -19 20
555510618 |Q -18 26 G -26 14 L -27 20
555510619 |Q -24 26 M -4 22 L -40 20
555510620 |Q -19 26 P -47 24 L -56 20
555510689 |v -18 34 u -14 32 555531111 jU - 11 32
555510690 |V -27 34 555527177 |A -18 2 5585531207 |A -7 2
555510694 |V -15 34 D -16 8 A -12 2
$55510697 [V -19 34 F -26 12 A -36 2
555510748 |z - 16 40 555527178 |U -6 32 J -5 16
$85510792 |V -17 34 555528027 |8 -9 6 T -13 30
555510812 |F -3 12 555528031 |E -28 10 Y -1-1 38
F_-10 12 U -24 32 555531208 |G -27 14

42




CODE REF.NO. - |Page CODE REF.NO. |Page CODE REF.NO. |Page
$55531208 |U - 22 32 $55560013 |B - 19 6 555560077 |E -9 10

Y -1-10 38 55560014 |B - 21 6 $5SS60078 |K - 14 18
555531568 |v - 32 34 555560015 |8 -2 6 §55560079 |D -32 8
$55$34008 |U - 29 32 $55560016 |C -3-5 8 K -40 18
55534323 |[E -32 10 555560017 |c -4 8 L -31 20

E -43 10 §55560018 |C -1 8 55560080 |K -15 18

K -10 18 555560019 |C -3-8 8 55560081 |D -2 8
$55534629 |V - 31 34 $55560020 [C -3-10 8 G -2 14

v -33 34 §55560021 | C -3-11 8 K -1 18
$55535034 |L -13 20 $55560022 |C  -3-1 8 L -1 20

N -9 22 55560023 |C -3-2 8 L -2 20

P -30 24 55560024 |C - 3-2-1 8 $55560082 |K -2 18
$55535254 [z -20 40 555560026 |D -7 8 $55560083 [K -9 18
555535495 |A -58 4 55560028 |p -3 8 $55560084 |K - 11 18
$55535952 U -34 32 55560029 |[R - 19 28 $$5560085 |K -42 18
$55535971 U -35 32 $55560030 [R -17 28 $55560086 [K -19 18
$55535994 |s - 21 30 $55560031 {R -18 28 K -41 18
$55535999 |B -7 6 $55560032 [D -35 8 $55560087 |R  -29 28

B -14 6 §55560033 |R -20 28 $55560088 |R -13 28

L -51 20 $55560034 |D -34 8 $55560089 [R - 11 28
$55537008 |F -43 12 55560035 |R - 26 28 $SSS60090 JR -25 28
$55537026 |Q -26 26 $55560036 |R - 27 28 55560091 |R -43 28
§55537027 |Q -9 26 $55560039 |D - 15 8 $55560092 R -28 28
§55537028 |B -29 6 $55560040 |R -23 28 $55560093 R -24 28
$55537031 |[B -28 6 555560041 |c -3-3 8 555560094 [K -38 18
$55537046 |C -3-6 8 55560042 |c -6 8 55560099 fK -3 18
55537047 [C -3-7 8 $55560043 |D -1 8 $55560100 |K -6 18
$55537051 [C -3-12 8 555560044 |D -5 8 $55560101 |[K -5 18
$55§537053 |C -3-9 8 $55560048 |[M -2 22 55560102 |K -8 18
555537112 |D -6 8 $55560049 M - 1-1 22 $$5560103 |G - 10 14
§55537134 |C -3-4 8 $55560050 |k -2 18 55560104 |R -39 28
$55537136 |K -37 18 $55560051 M -3-1 22 $55$60105 |R -38 28

R -40 28 $55560053 [E -16 10 $55560106 |G - 20 14
$55537185 [Q -27 26 5$55560055 |E -5 10 K -12 18
$$5$37210 [P -28 24 $55560056 {K - 23 18 L -43 20
$$5937229 |A -39 2 K -26 18 L -47 20

P -27 24 $55560057 |k -18 18 555560107 |G -8 14

vV -30 34 K -30 18 $55560109 |G - 12 14
555837254 |T -12 30 $55560058 {K - 31 18 555560113 |K -7 18
55537269 |P -53 24 K -35 18 $$5560114 |G - 17 14
555537288 |A -55 4 L -30 20 55560115 |F - 41 12

vV o -14 34 5§55560059 |K - 21 18 G -18 14

X -1-22 36 K -24 18 $55560116 |C -2 8
$55$37373 |z -13 40 K -27 18 C -5 8
$55537509 [P -20 24 $55560060 |K -22 18 E -6 10
55537585 |C -3-13 8 $55560061 |K -36 18 G -9 14
$55538023 |A -40 2 55560062 |K -33 18 $55860117 |G - 25 14
$55538042 |T -5 30 $55560063 |K - 32 18 555560118 |R - 33 28
5538124 |p -57 24 $55560064 {K -25 18 $55560119 |R -34 28
$55538136 |J -1 16 K -28 18 55560120 |G -1 14
$55539159 |A -52-2-1 4 R -7 28 555560121 |J -8 16

A -57 4 R -9 28 55560122 |G -24 14
55560002 |A - 13 2 $55560065 |K - 20 18 $55560123 |J -6 16
$55560003 |A -17 2 $55560066 |R -8 28 ss5560124 |J -2 16
§55560004 |A - 16 2 555560068 |R -6 28 $55560125 |G - 29 14
$55560005 {R - 22 28 55560069 |E -7 10 $55560126 |G -3 14
$55560006 |R - 21 28 §55560070 |E -8 10 555560127 {G -4 14
$55560007 |[B -1 6 §55560071 |E -20 10 $55560128 |G -5 14
$S5560008 [B - 18 6 555560072 {E - 21 10 §55560129 [G -22 14
555560009 |B -10 6 555560073 [E -18 10 55560130 |G -30 14
$55560010 |B - 12 6 $55560074 |E -17 10 $55560131 |J -9 16
595560011 |B -8 6 55560075 [E - 19 10 555560132 |1 -3 16
555560012 |7z - 31 40 $55560076 [E - 10 10 $55560133 |V -5 34

43




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
§55560134 |V -1 34 $55560209 N - 11 22 $55560286 {P -49 24
555560136 |V -6 34 555560212 |F -32 12 555560287 |P -50 24
555560137 |V -29 34 $55560213 [F -30 12 555560288 |P -34 24
555560138 |V -13 34 555560214 {D -19 8 $55560290 [P -14 24
555560139 |V -34 34 555560215 |D -22 8 555560291 |P -36 24
555560140 |V -35 34 555560216 [S - 16 30 $55560292 JU -9 32
555560141 v -20 34 555560218 |D -28 8 555560293 JU -17 32
555560142 |V -25 34 555560219 |D -30 8 555560294 [U -8 32
555560143 |V -23 34 $55560222 [S -6 30 555560295 |Pp -2 24
555560144 |T -7 30 $55560223 |B - 13 6 555560298 (U -28 32
$55560145 |{T -9 30 $55560224 |B -15 6 $55560299 JU -13 32
555560146 |T - 11 30 555560225 |B -16 6 555560300 U -15 32
555560147 |T -6 30 B -24 6 555560302 U -2 32
555560148 (v -22 34 555560226 |B -22 6 Z -27 40
555560149 |T -4 30 555560228 |A -8 2 $55560303 |U -1 32
555560150 |T -1 30 555560229 |A -5 2 355560304 |U -4 32
555560151 {T -14 30 555560230 {F -29 12 555560305 U -19 32

u -23 32 555560231 |B -23 6 555560306 |U -20 32
555560155 |E -24 10 555560233 |B - 26-1 6 555560307 fU  -32 32
555560156 |E -12 10 555560234 |M -5 22 555560308 |L -16 20
555560157 |E -13 10 555560235 |M -6 22 L -20 20
555560158 |E -14 10 555560236 |[M -7 22 L -28 20
555560159 |E -45 10 555560237 {M -8 22 L -41 20
555560160 JR -1 28 555560239 |P -55 24 L -57 20
555560161 |E -1 10 555560240 |P -56 24 $55560309 [M -9-1 22
555560162 |E -3 10 Z -26 40 555560310 {L -14 20
555560163 |E -29 10 555560242 [P -1 24 555560311 |L -18 20
555560164 |E -33 10 555560243 {P -6 24 555560312 JL -22 20
555560165 [E - 31 10 P -26 24 555560313 JL -9 20
555560166 |E -38 10 555560244 |P -46 24 $55560314 JL -42 20
555560169 |AA -5 38 555560245 |P -59 24 555560315 |L -37 20
555560170 |E -34 10 555560246 |P -41 24 L -53 20
555560172 | AA -1 38 555560247 |P -45 24 555560316 JL -12 20
$55560174 [AA -3 38 $55560248 |R -47 28 555560317 |L -26 20
555560175 | X -1-2 36 555560249 |R -46 28 555560318 L -32 20
555560176 | X -1-3 36 555560252 |P -58 24 555560319 |L -45 20
5585560177 I X -1-1 36 555560253 [P -13 24 555560320 JL -4 20
555560178 | X -1-21 36 555560256 {P -16 24 555560321 |L -5 20
555560181 | X -1-11% 36 $55560258 |P -19 24 555560322 L -3 20
$55560183 | X -1-10 36 585560259 |p -7 24 555560324 |L -6 20
555560184 {X -1-4 36 555560260 |P -40 24 L -7 20
555560186 |F -1 12 $55560261 |P -44 24 $55560325 |Q -10 26
$55560187 |F -8 12 $55560262 |P -8 24 555560326 |Q -3 26
555560188 |F -35 12 P -18 24 $55560327 |Q -5 26
555560189 |F -36 12 555560263 |[P -9 24 555560328 |Q -1 26
555560190 |F -38 12 585560264 |P -24 24 $85560329 1Q -7 26
555560191 fF -17 12 555560266 |P -25 24 555560331 |L -8 20
555560192 |F -15 12 555560267 |P -5 24 555560332 |Q -8 26
555560194 {F -39 12 P -23 24 555560335 |L -50 20
§55560195 |F -40 12 555560268 |1Q -6 26 555560336 L -52 20
T -1-2 30 555560269 [P - 21 24 555560337 |L -35 20
$55560196 |F -44 12 555560270 [P -22 24 555560338 JL -39 20
555560198 |F -16 12 $55560271 [P -29 24 L -55 20
555560202 IN -7 22 $55560272 {P - 11 24 555560339 |L -34 - 20
555560203 fH -1 16 $55560273 |P -60 24 555560340 |F -24 12
555560204 |A -6 2 $55560276 |P -51 24 555560341 [F -31 12
H -5 16 555560277 [P - 10 24 555560342 |F -48 12
J -4 16 555560278 |P -35 24 555560343 L -33 20
L -25 20 555560279 |P -48 24 555560344 |F -33 12
X -2 36 555560280 [P -39 24 §55560346 |F -25 12
555560205 |N -6 22 $55560281 |P - 31 24 555560347 |[F -34 12
$55560206 |N -8 22 $55560282 {P -32 24 556560348 |[F -45 12
$55560207 N -1 22 | 555560285 |P -12 24 SS§560349 |F  -47 12

44




CODE REF.NO. Page CODE REF.NO. Page CCDE REF.NO. Page
$55560350 |F -28 12 556012301 |J -6-1 16 510174000 |S -15 30
SS8560351 |F  -46 12 556012302 |J -6-2 16 $12718000 | K -39 18
555560356 |R -52 28 556012303 |F -15-3 12 L -10 20
555560357 A -30 2 ] -63 16 L -46 20

A -47 2 N -63 22 514189100 |[R -30 28
P -3 24 556012304 |} -7 16 516290001 [E -40-2 10
P -42 24 556012901 |G -2241 14 $21775001 |U -12 32
R -53 28 556012902 |G -22-2 14 $23651001 |S -8 30
R -66 28 $$6013502 |V -8 34 525409001 |S - 11 30
555560359 |A -43 2 S56015001 | T -1-1 30 525410050 [S -12 30
555560361 JR -57 28 $56015601 [E  -12-1 10 525413101 |S -2 30
$55560362 [R -55 28 556015602 |E -12-2 10 525417001 |5 -9 30
555560364 [A -49 4 556017001 | X -1-5 36 525418101 |S -10 30
555560365 |R -60 28 $56017002 | X -1-6 36 525420051 |S -1 30
$55560366 [R - 31 28 556017003 |X -1-7 36 525478001 |S -19 30
555560367 {R -44 28 556017004 [X -1-8 36 525789000 [S -13 30
555560368 |Q -4 26 556017005 |X -19 36 525790001 |$ -5 30
555560369 |Q -14 26 556017201 | AA - 1-1 38 534868101 [Z -21 40
555560370 |Q -25 26 556017202 | AA - 1-2 38 537058001 [ Wa 41
$55560371 A -48 4 $56017203 [AA -2 38 537060001 |Z -22-2 40
555560372 |R -48 28 556019201 |F - 1541 12 Wa 41
§85560373 |L -21 20 556019202 |F -15-2 12 538247000 |R -54 28
585560374 |R -65 28 N -6-2 22 538268001 |Q -12 26
X -1-20 36 556020501 [N -6-1 22 538284001 |F -2 12
Z -29 40 556022701 |A -2 2 F -9 12
555560377 |R -45 28 556022702 |A -3 2 538349001 | Wa 41
$55560378 {E -30 10 556023801 |A -37 2 538350001 |Wa 41
555560379 |E -40-1 10 55602410t |P -54 24 538442001 |Q -13 26
5585560380 |E -27 10 556024102 |P  -54 24 538735001 |R -51 28
588560381 |E -42 10 556024103 |P -54 24 538736001 [S -22 30
$55560384 A -1 2 556031002 L -26-2 20 544995000 |R -56 28
555560385 |A -52 4 556031701 IL -26-1 20 UB5054000 X -1-12 36
555560386 |z -22-1 40 556032903 [Q -7-1 26 U04230001 X -1-13 36
555560387 |Y -1-1-1 38 556037801 |E -30-1 10 012400636 |S -14 30
555560390 |w -1-11 36 556038501 |A -52-1 4 014760622 |E -26 10
555560391 |V -7 34 556038502 |A -52-2 4 021400164 |W -1-10 36
555560392 |y -1 38 556038701 |Y -1-1-1-1 38 025040233 |w -1-8 36
555560396 Y -1-1-2 38 556038702 | Y -1-1-1-2 38 025060332 |E -35 10
555560400 |M - 1-2 22 556038703 |Y -1-1-1-3 38 025080132 |S -17 30
555560401 M -1-3 22 556038704 |Y -1-1-1-4 38 025100132 |H -3 16
555560410 | M -3-2 22 SS6038705 |Y -1-1-1-6 38 026040236 |S -4 30
SS5560411 M - 3-3 22 $56038706 {Y -1-1-1-7 38 028040243 W -1-9 36
555560420 |M -9-2 22 $56038712 |Y -1-2 38 034422503 |W -2 36
555560500 |B -26-2 6 556038713 Y -1-5 38 048060342 {S -7 30
555560501 |A -22 2 $56038714 [Y -1-6 38 062400816 |S -3 30
A -28 2 556038715 |Y -1-7 38 062401006 |W -1-7 36
$55570176 |z -2 40 556038716 |Y -1-8 38 062401012 |M -10 22
555590625 |D -17 8 556038717 |Y -19 38 062670512 [V -28 34
F -23 12 556039001 fW -1-11-1 36 062680616 |S -20 30
F .27 12 557021401 |A -38 2 081007070 {A -51 4
G -14 14 S01304001 |N -4 22 100328001 |F -7 12
G -16 14 503815001 X -1-18 36 F -14 12
N -14 22 507027001 |W -1-6 36 100463001 |W -1-3 36
R -41 28 1507333001 |D -24-1 8 100477000 fZ -30 40
355101520 A -59 4 P -4 24 100511003 |H -9 16
557814502 |U -30 32 Q -2 25 N -2 22
552814503 [K -34 18 507374109 |H -7 16 104450109 K -17 18
U -31 32 507375001 |H -6 16 L -49 20
551073424 |y -2 38 507384001 |H -8 16 104821009 JA -34 2
552022601 [v -3 34 507490001 |V -11 34 105113001 JA -45 2
552022602 |V -24 34 507876101 |R -#61 - 28 105215001 fA -46 2
553072003 |Y -1-1-1-5 38 509228000 |Y -1-3 38 110087001 W -1-5 36
356002803 ID -4 8 509318101 Y -1-4 38 112712001 JvV -21 34

45



CODE REF.NO. Page CODE REF.NO. Page
114967001 |W -1-4 36
116920001 |D -18 8

L -1 20
117936009 |A -19 2
118319001 |V -16 34
120263002 |T -8 30
122991001 |2 -19 40
140063001 JA -31 2

A -33 2
140518001 JA -50 4
140553102 |D -8 8
142026003 |W - 1-1 36
142027001 |W -1-2 36
142274009 |P -33 24

R -12 28

R -32 28
142374100 |A -29 2
142743009 1A -27 2
142746002 |F -4 12

F -1 12
143522000 | W -1-11-3 36
143910009 |Z -12 40
144875001 {Q - 11 26
145446001 v -9 34
145502001 {F -8 12

F -13 12
145646022 |D -33 8
145646422 |2 -25 40
146539000 |E -4 10
146581001 |E -25 10
147504201 [H -4 16
148197000 {E -2 10
148890109 |2 -14 40
149094001 IN -3 22
149095001 |N -5 22
149566109 |v - 12 34
149799000 |W -1-12 36
150607009 |A -4 2
151594001 {D -9 8
153132000 A -32 2
153969000 | X -1-19 36
154702101 |2 -17 40
159150009 A -14 2

A -26 2
159805001 |V -10 34
220077001 |W -1-11-2 36

46









IN—Y T w7
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

oYL ER
BROTHER INDUSTRIES,LTD.
T467 BEETMHMBRARITEIE 1S  TEL(052)824-2392

Printed in Japan / Gedruckt in Japan / Imprimé au Japon / Impreso en J apén

118-891
$95891-001
1998.05 HD





